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Sample Name: Secondary Li-ion Battery

o I 5 EB-BG996ABY

Sample Model: EB-BG996ABY
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PR FR PR T LA TR ZAER
Sample name Secondary Li-ion Battery Test category After testing
=] =]
s EB-BGI9GABY P H A 2020-07-24
Sample model Accepted date
r_" N ,
Rl 3.88V 18.08Wh A TF 4 B 2020-07-29
Sample specification Test start date
(=] AN Sl 30 4
ﬁﬁmﬁé( ) 48 BALEH H 2020-08-25
Sample quantity (pcs.) Test end date
ZHERAL AREEHTREIR AL FRAF]
B MAE A Consignor = [I)SI%%%?an in_rgeiex Tec‘hnolgy Ijkimitvf:d1 .
Consignor Information T L BT b HE E FRAARSE AR LIRS Tollk Tl 1 5
Consienor address West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
& City, Guangdong Province, P. R. China
1) 38 G 44 7 TAERTREI AL A PR 7]
Manufacturer Name Ningde Amperex Technology Limited
— o AR TR T AR X R BT 1 S
il 7 # 15 B il No.I XinGang Road, Zhangwan Town, JiaoCheng City, Ningde,
Manufacturer address . . .
Maf{lufacturer Fujian Province, P.R. China
Information 3
+86-(0)593-258 3888 ) ND-Reception@ATLBattery.com
HL TG 5 R ) HLF- IR A
Telephone Number E-mail
Wh{} www.atlbattery.com
Website
miﬁﬁiﬁg"'ﬁ“ EREEIRAE: 15°C -25°C; BB 45%~75%
Testanvivoninient Ambient temperature: 15°C - 25°C; Ambient humidity: 45%-~75%
condition
FEfAPI WA R IR/ R R AR
Appearance Silver nylon/Al/PP compound film
REE CRTER s a e g it B Abn eI
SR T ) S A e ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGERQUS
GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

R RIS PRAh vhiis SMERAERS. BRIE. IO MRAIHOR

WHiAHTH . ) ) chaler il
; Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Test items ;
Overcharge, Forced discharge
ZUi, EHERFAREGE CET R e KRR F
HRZ5 ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 FryER TR
Eonchusion The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11
Rev.6/Amend 1, 38.3
RN - (€2 [PNAY)
Testers ufl%f ‘{@ ]BV ‘Tr[‘ié’ (Testers)
H A (B S)
Compiler };{k%ﬁ/ (Technician) SEHT EE ﬁgﬁ@\f ]
k I Ml . X
e A é}” (W3R TR mg:ij;
Checker I~ (Test Engineer) Donggu“an;&mperex Téchﬂology
> = f@tecis\c:eptral Lafe™” |
Lp (% Int s Ll 2
et #ohh: BARFTA
Approval Cai JingJing: Technical Director

PR HOLFEE

Guo Jiali: Center Director

5% 200 47 H>7El
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Rt A i B i B

Sample description and description

Test using a program

Fi RS W i R T E RO R 2 AR U (1.0Cmin Max to 3.0V)

[=} =]
Sample name Secondary Li-ion Batlery Model
e o=
AR 4660mAh P 3.88V
Rated capacity _ Nominal voltage
sl BRI 77 5
Chemical composition
WA 75 R 3 F R30S R 2 B M EEF T 7 (1.287Cmin Max to 4.16V, then CV to 1.0Cmin,
Test charge program 1.0Cmin to 4.28V, then CV to 0.8Cmin, 0.8Cmin to 4.47V, then CV to 0.1Cmin)
WK HBORRE T

DA i ]

Test sample image

& 1:

Figure 1: positive

2. FOf

Figure 2: negative

B3 fnif
Figure 3: Logo
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e | WA 4 AR R BT AR R wikgn | IR e
No. Name oftest Standard requirement or the clause Tost It Test
number of standard SIS conclusion Bemman:
. oA B CGETER SIS AL R
1 %E*ﬁﬁi PRy 25 T1; UN Manual of Test and I)'l_l-*lgﬁ‘i% 1 'éﬂ;g /
Altitude simulation grittell-ia ST/SG/AC.10/11/Rev.6/Amend 1,383 | See Appendix 1 Passed
es
s A E «RTabe i B e s iA%Fn
JE A
9 hﬁlﬁg\l FRiETF» A3 T2; UN Manual of Test and ’I—Ll‘[sﬁ’i% 2 ’%iﬁ /
Thermal g;ist::;ia ST/SG/AC.10/11/Rev.6/ Amend 1, 38.3 See Appeﬂdix 2 Passed
L DA [ CRTFIER B aIn i AY Heidl 5 AT
3 fia) FRiEF My 3RS T3; UN Manual of Test and JLFh R 3 At /
Vibration g;itte;ia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 3 Passed
BATH <X Tl BE TR AT I )
i i MR 1R85 T4, UN Manual of Test and DLFH A 4 G /
Shock g;;tte‘riia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 4 Passed
Sk - i - —
AR JeL ik WA CFRRGEMEROLNS WhE | | ot
5 External FRHESE Y 838 TS; UN Manual of Test and H /
Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 x5
short-circuit Test ;n h . See Appendix 3 Passed
. A R Tfal ezt gl R5em .
6 *ﬁﬁﬂ—%iﬁ FRHET- I iR3% T6; UN Manual of Test and [jl-‘ﬁij;é% 6 ﬁ‘)fg /
Crush/Impact g;;tteém ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 6 Passed
* g ey Bedr B O Ffak th st iEnd s W% %
7 ﬂg{ﬁ Hé‘ FFHETF I 1838 T7, UN Manual of Test and LI 7 R /
Overcharge ggitte;ia ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 See Appendix F Passed
3 A E CRTER R aE0Y T K3
3 i %UB[% FRHEFE Y A58 T8; UN Manual of Test and JLF 3 8 G /
Forced discharge g;istte;ia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 8 Passed
AT H )
Test 1tems
Hfign
S AN N / Post /
Subcontracted test condition SRR ame code
Subcontracted
Laboratory )
o Hihk / HLI% /
Address Tel.
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a2 ) A% B 44 5% Te AL
No. Name of test items Altitude simulation
S AR sty = 1|1
b Eg R BERRAS MR i Before test M) Afier test ARk @iﬁg— ?ﬁji
“A
SampleNo. | WP | | gEE | miE | RBE |y | OCV | Tow
m; (g) U,(V) | me Us (V) (%) | result
TBDDVSMG996B | #ik5e47sh
+DLANT13AD+00 leye fully 64.1488 4.410 64.1475 4.406 0.00% 99.91% 0
1033 charged
TBDDVSMG996B | #iksesicrh
+DLAN713AD+00 leye fully 64.3490 4.410 64.3477 4.406 0.00% 99.91% 0]
1165 charged
TBDDVSMGO96B | #icsessicr
+DLAN713AD+00 leye fully 64.1529 4.410 64.1514 4.406 0.00% 99.91% O
1049 charged
TBDDVSMG996B HiRsEeTTH
+DLAN713AD+00 leye fully 63.9704 4.409 63.9691 4.405 0.00% 99.91% O
1095 charged
TBDDVSMG996B R SE R TEHL
+DLAN713AD+00 leye fully 64.2327 4.409 64.2316 4.405 0.00% 99.91% O
1080 charged
TBDDVSMG996B | 25 ¥:sa4:7oy
+DLAN713AD+00 25cye fully 64.0636 4,413 64.0622 4410 0.00% 99.93% 6]
1203 charged
TBDDVSMG996B | 25 Mised 3
+DLANTI3AD+00 25cye fully 64.2606 4.413 64.2593 4409 0.00% 99.91% )
0919 charged
TBDDVSMG996B | 25 Micse4r3c
+DLAN713AD+00 25cye fully 64.3913 4.413 64.3901 4.409 0.00% 99.91% O
1086 charged
TBDDVSMG996B | 25 tksadeoi
+DLAN713AD+00 25cye fully 64.0951 4.414 64.0938 4410 0.00% 99.91% 0
1177 charged
TBDDVSMGI96B | 25 k5e4:7H
+DLAN713AD+00 25eye fully 64.0787 4.413 64.0775 4.410 0.00% 99.93% 0
1130 charged
PARZH

LM V-HPSG DA R-EE; F-idok; O-Joilth, JoHPR, Jofitie, Jomesd, Joik.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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¥E 3 WIASIA A | AR
No. Name of test items Thermal test
v Gy 3 1S
—_— R EoRAS A RT Before test WA )G After test R %’J"% Wk | Wk
Rl Sample Mass loss . 4k
Sample No. oy JiR | JFEWE | ORI | JREE | ) OCV | Test
m@ | UM | m@ U, (V) (%) | result
TBDDVSMG996B EK St A FoH
+DLAN713AD+00 leye fully 64.1475 4.406 64.1401 4.337 0.01% 98.43% 0
1033 charged
TBDDVSMG996B | Eiksmafih
+DLAN713AD+00 leye fully 64.3477 4.406 64.3406 4.336 0.01% 98.41% 0]
1165 charged
TBDDVSMG996B | #ikse4 2
+DLAN713AD+00 leye fully 64.1514 4.406 64.1439 4.335 0.01% 98.39% 0
1049 charged
TBDDVSMGO96B |  #ikaa47si
+DLAN713AD+00 leye fully 63.9691 4.405 63.9621 4.336 0.01% 98.43% 0
1095 charged
TBDDVSMG996B HiksEaE T
+DLANT13AD+00 leye fully 64.2316 4.405 64.2248 4335 0.01% 98.41% 0]
1080 charged
TBDDVSMG996B | 25 ksg&iH
+DLAN7I3AD+00 25cye fully 64.0622 4.410 64.0550 4.344 0.01% 98.50% o)
1203 charged
TBDDVSMG996B | 25 Mtsef3imh
+DLAN713AD+00 25eye fully 64.2593 4.409 64.2526 4.344 0.01% 98.53% 0
0919 charged
TBDDVSMG996B | 25 Mised7sH
+DLAN713AD 00 25cyc fully 64.3901 4.409 64.3843 4.344 0.01% 98.53% 0
1086 charged
TBDDVSMG996B | 25 i 5ed7sH
+DLAN713AD+00 25cyc fully 64.0938 4.410 64.0871 4.346 0.01% 98.55% 0
1177 charged
TBDDVSMGO96B | 25 iksef 7o
+DLANTI3AD+00 25cye fully 64.0775 4.410 64.0713 4.347 0.01% 98.57% 0
1130 charged
PARZEE

o L-k; V-G DAIMA; R-BER; F-i2k; O-JoithiR, JofFs, JoiA, T, Joik.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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R 3 K35 H 25 sl
No. Name of test items Vibration
S g - A 53
I FEEIRAS MR AT Before test MRS After test Rk ﬁljﬁ%%m Wik
PRGN S Sample Mass loss el G
SampleNo. | “(bS Bt | JREORE | B | JRERE | o) OCV | Test
my (g) Uy (V) | me) Us (V) (o) | result
TBDDVSMG996B Hiksea
+DLAN713AD+00 leye fully 64.1401 4.337 64.1424 4.335 0.00% 99.95% )]
1033 charged
TBDDVSMG996B | #iksea st
+DLAN713AD+00 leye fully 64.3406 4,336 64.3430 4.334 0.00% 99.95% 0
1165 charged
TBDDVSMG996B | #4k5a47si
+DLAN713AD+00 Leye fully 64.1439 4.335 64.1459 4333 0.00% 99.95% (0]
1049 charged
TBDDVSMG996B ik SEAE T
+DLAN713AD+00 Teye fully 63.9621 4.336 63.9642 4335 0.00% 99.98% 0]
1095 charged
TBDDVSMG996B Hikseaioh
FDLANT13AD+00 leye fully 64.22438 4.335 64.2271 4.334 0.00% 99.98% 0
1080 charged
TBDDVSMG996B | 25 isadioi
+DLANT13AD+00 25cye fully 64.0550 4.344 64.0571 4,343 0.00% 99.98% (0]
1203 charged
TBDDVSMGI96B | 25 tksasism
+DLAN713AD+00 25cye fully 64.2526 4.344 64.2547 4.343 0.00% 99.98% 0]
0919 charged
TBDDVSMG996B | 25 Mesed7si
+DLAN713AD+00 25cye fully 64.3843 4.344 64.3859 4.343 0.00% 99.98% O
1086 charged
TBDDVSMGO96B | 25 ikse47ir
+DLAN713AD+00 25eye fully 64.0871 4.346 64.0893 4344 0.00% 99.95% 0
1177 charged
TBDDVSMG996B | 25 #5a475i
+DLAN713AD+00 25¢eye fully 64.0713 4.347 64.0735 4.345 0.00% 99.95% O
1130 charged
PAFEH

e L-; V-HESG DRI RS F-igk; O-Joilb, JoHPS, JofiMe, Jomdd, Joik.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1047-08E




i 45 Report No.: RTN-UN-2007-4032

Page 7/11
7% 3 WIASTH 48 | didl
No. Name of test items Shock
) e — . | W | Bk
BE LG FE IR WA H] Before test k)5 After test Ji R e @flﬁg .
)
SampleNo. | P [T | JEMIE | WA | FHE | gy | OCV | T
mi@ | UM | m@e | UV () | result
TBDDVSMG996B HIRSEETH
+DLAN713AD+00 leye fully 64.1424 4.335 64.1427 4335 0.00% 100.00% 0]
1033 charged
TBDDVSMG996B HIKSEATeH
+DLANTI3AD+00 leye fully 64.3430 4.334 64.3435 4.334 0.00% 100.00% 0
1165 charged
TBDDVSMG996B | piksesiim
+DLAN713AD+00 leye fully 64.1459 4.333 64.1467 4.333 0.00% 100.00% O
1049 charged
TBDDVSMGO96B | #4iksa43s
+DLAN713AD+00 leye fully 63.9642 4.335 63.9651 4334 0.00% 99.98% 0]
1095 charged
TBDDVSMG996B B SE T
+DLAN713AD+00 Leye fully 64.2271 4.334 64.2277 4334 0.00% 100.00% 0
1080 charged
TBDDVSMG996B | 25 ka4
+DLAN713AD+00 25cye fully 64.0571 4.343 64.0575 4.343 0.00% 100.00% 0
1203 charged
TBDDVSMG996B | 25 Mese47nm
+DLAN713AD+00 25cyc fully 64.2547 4.343 64.2551 4.343 0.00% 100.00% 6]
0919 charged
TBDDVSMG996B | 25 tksz4 3o
+DLAN713AD+00 25cye fully 64.3859 4.343 64.3863 4.343 0.00% 100.00% 0]
1086 charged
TBDDVSMGO96B | 25 Misa4:7oiL
+DLAN713AD+00 25cye fully 64.0893 4.344 64.0897 4.344 0.00% 100.00% 0
1177 charged
TBDDVSMGI96B | 25 ik5e47cH
+DLAN713AD+00 25cye fully 64.0735 4.345 64.0741 4.345 0.00% 100.00% (0]
1130 charged
PARER

e LR V-HESG D-MA; R-BE; F-igok; O-Joiltil, JoHPA, Joffl, Jome%, JokX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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35 5 WA H 44 55 AP R
No. Name of test items External short circuit
1=k == |
AP ot 2 TR B e i S -
(=] =) 1 oLh b 1|17 4k E
Fhindi s iR Max. External Temperature WiAETR i
Sample No. Sample status ) Test result Remark
TBDDVSMG996B+D ER.$ 7w LN 56.0 0 /
LANTI13AD+001033 leye fully charged .
TBDDVSMG996B+D IR SEET 56.7 0 /
LAN713AD+001165 leye fully charged '
TBDDVSMG996B+D e it 56.5 0 /
LAN713AD+001049 lcye fully charged ’
TBDDVSMG996B+D BWSEETE 556 0 /
LANT13AD+001095 leye fully charged i
TBDDVSMG996B+D ST HL 55.6 0 /
LAN713AD+001080 leye fully charged '
TBDDVSMG996B+D 25 WSEATEH 56.4 0 /
LAN713AD+001203 25cye fully charged '
TBDDVSMGI96B+D 25 iRSER A 56.8 0 /
LAN713AD+000919 25cye fully charged )
TBDDVSMGI96B+D 25 AT 56.5 0 /
LAN713AD+001086 25cye fully charged :
TBDDVSMG96B+D 25 BRI sEiE 0 /
LAN713AD+001177 25cye fully charged '
TBDDVSMGI96B+D 25 RSERTSH 55.3 0 /
LAN713AD+001130 25cye fully charged ’
PAF=H

H: DR R-WEEE; PRk O-JofiMA, Jomksd, Juik.

Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.

Form No.: QF-QSP-LAB-1047-08E
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75 . WIRIH &5 | K

No. Name of test items Crush

‘ P AT L o
BQ7027DA028F liﬁg":ﬁi 22.3 0 /
BQ7027DA0L3F fﬁoﬁz"fﬁ%‘y 22.7 0 /
BQ7027DA03F9 ljzfoig"ﬁi 22.6 0 /
BQ7027DA072E lfjfeif’:f'ﬁw 22.9 0 /
BQT027DA0860 | FIECOER 3.5 0 /
BQ7027EA04D7 2;; jﬁ{f”cﬁfﬂy 22.4 0 /
BQ7027EA0388 Zsiijﬁ‘”cﬁﬁw 22.8 0 /
BQ7027DA0G61 | f;c i (fe?u"';""]fiy 22.6 0 /
BQ7027DA04CT 2;;”;05‘”"?;5@ 227 0 /
BQI027CA0B42 | B KENER 23.0 0 /
PLREH

e DR F-lRK; O-JufifA, Jok K.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1047-08E
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ha=2 7 WA H A4 H8 1T
No. Name of test items Overcharge
T i TR HIRRRAE S #ik
Sample No. Sample status Test result Remark

TBDDVSMG996B+D EH S =t 0 /
LANTI0AD+000358 leye fully charged

TBDDVSMG996B+D HiksaRT 0 /
LANT09AD+000386 Leye fully charged

TBDDVSMG996B+D e et 0 /
LAN709AD+000684 leye fully charged

TBDDVSMG996B+D Bk sEa T 0 /
LANT09AD+000851 leye fully charged

TEDDVSMG996B+D 25 WseA g 0 /
LANT09AD+000579 25cye fully charged

TBDDVSMG996B+D PARY R L) 0 /
LANT09AD+000695 25cye fully charged

TBDDVSMG996B+D 25 KSEATEH 0 /
LAN709AD+000213 25cye fully charged

TBDDVSMG996B+D 25 MEERFEW 0 /
LANT10AD+000353 25cye fully charged

RFEH
DR F-RKG O-JEfifA, Joktk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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e g WS H 45 55 88 1) B P
No. Name of test items Forced discharge
Fean i s FEAIRZS PALS R #IE
Sample No. Sample status Test result Remark

Hikseahh

BQ7027BA0966 lcye fully discharged 0 /
HUSE RO

BQ7027BA06B2 leye fully discharged 0 /
HUSARO

BQ7027BA06B1 leye ﬁ.lllz;ﬁdischarged 0 i
R e= L

BQ7027DA04CY Ieye fully discharged 0 .
RS 4

BQ7027DA0212 leye full:fcdis charged 0 /
Bk FELHOL

BQ7027BA0777 leye fully discharged K {
HRSE R

BQ7027AA0416 leye fully discharged 0 ‘
ke

BQ7027BAOTTA leye ful]jyudischarged 0 {
HiRsEERoL

BQ7027BA0774 lcye fully discharged 0 J
KT RO

BQ7027BA077B leye fully discharged 0 J

BQ7027CA0DC 25 SR A 0 /

D 25cye fully discharged

25 Was Az

BQ7027BA0894 25cyc fullj; discharged 0 4
25 Yese AR

BQ7027CAO9ES 25¢ye fully discharged 0 !
25 WSEATHCR

BQ7027CA02AC 25cye fully discharged 0 /
25 IRSE4TC

BQ7027CAQEL9 25cyc fully discharged 0 /
25 Pt

BQ7027DA0OD3 25cye fulf; discharged 0 /
25 MRSEATCH

BQ7027CACEDF 25cye fully discharged 0 /
. 25 WHEAHL

BQ7027CA065C 25cyc I"l.lli'),l-'l discharged 0 J
‘ 25 IRGERTH

BQ7027 CAOCOF 25cye ﬁx]:lr; discharged 0 4
25 IRSEA T

BQ7027CAODDA4 25cye fully discharged 0 /

E: DA F-ldk; O-Tofifis, Joiik.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement
1. A i & TE A LR B A TE TR
The test report is invalid if not affixed the official seal of the laboratory to it.
2. AR A IR B TGRL
The test report is invalid if it is blotted out.
3. IABEBAICARMSER, DO AR AR
The conclusion of the consignation test is only valid for the provided sample.
4. NRANREE A T, BT RS Z H BT3RS H o
Objections to the test report must be submitted to ATL Central Lab within 15 days.
5. AIRERGSARLI BHEFA, ATTERS Bl
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Central Lab.

IRGEHT REIERHE AT PR ] Hr O S =

Dong guan Amperex Technology Limited Central Lab
gk AR AR AR SE AR LIRS e Tl e 1
Addr.. West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China
HLIE Tel. : +86-0769-88989149
R E Fax.: +86-0769-88989483
HEAE E-mail: Lab-Service@ATLBattery.com

W3l Website : www.atlbattery.com




RUIEES

Test Summary

i &k H FEh 44 55 LR
Report No. b e Date of test report | Joyo. &.2] Sample name | Secondary Li-ion Battery
RERL S e kS 3.88V 18.08Wh | JRE (2)
Sample model EB-BGIeaBY Specification 4660mAh mass (g) 64.15
FERRSP U B R R RN R E AR
Appearance Silver nylon/Al/PP compound film
)32 7R 44 TR BRI A RA W
Manufacturer Name Ningde Amperex Technology Limited
i) 32 g Ha ik e [ At AR 0 o7 AR X 3 0 R R 1 5
S 5 B Manufacturer No.1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian
Manufacturer address Province, P.R. China
Information HL 3% 2 . P A P
Telephone Number +86-(0)393-258 3888 E-mail ND-Reception@ATLBattery.com
szli]i: ” www.atlbattery.com
SR AR ARSEHT AR BB AT PR w0 3 g 5
Lab Name Dong guan Amperex Technology Limited Central Lab
o i W ) 2R A8 AR S A LT R R B Tl vyt 1%
S M ik ; _
Iy Likaddiess West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Filb TEtstatn Guangdong Province, P. R. China
WL Y - S :
TelephoneNuraber +86-(0)769-8898 9149 E-mail Lab-Service@ATLBattery.com
ijljgte www.atlbattery.com
E =) WAL H 44 7 R 25 R (BB A) FE
No. Name of test items Test result (Pass/Fail) Remark
1 i LA o ,
Altitude simulation Passed
) i 2 A ik /
Thermal Passed
; = b ,
Vibration Passed
; Mty i ,
Shock Passed
5 5h bR B ,
Extemal short-circuit Passed
. R/ BE ,
Crush/Impact Passed
: HRETE ot ,
Overcharge Passed
. R b ,
Forced discharge Passed
AT TAEI RS RRRGRET N | A ARUALHATINA 7
DR 7 LR e A

Test method and

criterion

ST/SG/AC.10/11 Rev.6/Amend 1,383

ST/SG/AC.10/11 Rev.6/Amend 1,383 JLs\i’ ﬁkf
UNITED NATIONS “Recommendations on the 25% \

TRANSPORT OF DANGEROUS GOODS” Manual of Taclﬁ%{bgy Limited Cﬁtrgl

Tests and Criteria 3 Alsn —E{ &\

“ Vig % - W >J

%

SRER: T BT \E f,&SlgllEltUI‘e) {Q N
— SRl T
" Guo Jiali: Center Director

%kﬂ%ﬂ 2904 SHJJH

f 7
Signature: %T‘{’E/
|
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